
MAKE: STYLE:

60

WARNING: NEVER EXCEED YOUR VEHICLE MANUFACTURER'S RECOMMENDED TOWING CAPACITY

WEIGHT CARRYING:

 INSTALLATION TIPS:

 INSTALLATION REQUIRES:

 VEHICLE PHOTO:

 HITCH ILLUSTRATION:

 REPRESENTATIVE PHOTO

 MAKE SURE YOUR HITCH MATCHES

 LEVEL OF DIFFICULTY: CHALLENGING

EASY MODERATE CHALLENGING

1. BEFORE YOU BEGIN INSTALLATION, READ ALL
INSTRUCTIONS THOROUGHLY.

2. TO EASE INSTALLATION, 2 PEOPLE MAY BE
REQUIRED.

3. USING PROPER TOOLS WILL GREATLY IMPROVE
THE QUALITY OF THE INSTALL AND REDUCE THE
TIME REQUIRED.

Safety glasses should be 
worn at all times while
installing this product .

YEARS: 1999-2006 FORD MODEL: EXCURSION SUV

12,000
1,200

TRAILER WEIGHT:
TONGUE WEIGHT:

14011 INSTALLATION INSTRUCTIONS

LBS.
LBS.

WEIGHT DISTRIBUTION: TRAILER WEIGHT:
TONGUE WEIGHT:

12,000
1,200

LBS.
LBS.

MIN.
MIN.120

IF YOU  ARE  HESITANT  TO UNDERTAKE
THIS TASK ON YOUR OWN, CONTACT AN AUTHORIZED

CURT INSTALLER FOR ADDITIONAL ASSISTANCE.

 NOVICE INSTALL TIME:
 PRO INSTALL TIME:

SAFETY
GLASSES

SPRAY
 LUBRICANT RATCHET

SOCKET
EXTENSION

12"

SOCKET

24mm
18mm
3/4"

TORQUE
WRENCH

FISHWIRE REQUIRED

PART REMOVAL

WELDNUT CLEANING

PART REMOVAL

WIRE PIPE
BRUSH



Parts List
DESCRIPTIONPART NUMBERQTYITEM

HEX HEAD BOLT GRADE 10.9M18 - 2.5 x 2  HEX61

CARRIAGE BOLT5/8-11 x 222

.250 x 1.25 x 2.50" SQUARE HOLE SPACERCM-SP923

5/8" FISHWIRE5_8 FISHWIRE24

FLAT WASHER3_4 FW65

3/4"HELICAL LOCK WASHER3_4" LOCK WASHER66

HEX FLANGE NUT5/8-1127

INSTALLATION WALKTHROUGH:

             

Note: When removing and inserting the M18 bolts, It will be necessary to protect the fuel tank by 
             temporarily inserting a protective steel plate between the open side of the frame and 
             the tank.
 
          Remove OEM Hitch prior to CURT hitch install. OEM hitch is held on by (6) M18 bolts and
          (2) M18 shear bolts (location: 2nd rearmost bolt on OEM hitch, comsider drilling the bolt
          will 1/2" drill, grinder or an air hammer)
 
1. Lower gas tank skid pan (do not remove bolts) by using a 18mm socket.
 

2. Move nut plates into location aligned with holes inside frame rail.
 
    Clean frame rail and weldnuts as needed with brush and lubricant. 
 
    Fish wire the 5/8" bolt and CM-SP9 spacer into rearmost hole each side.
    (See Fish wire Diagram)

  

PASSENGER SIDE
FRAME RAIL

DRIVER SIDE
FRAME RAIL

1

3

2

FACTORY NUT PLATE
(BOTH SIDES)

TRUNK PAN 
TRIMMED FOR
CLARITY ONLY

6
5

4

7



INSTALLATION WALKTHROUGH:

             

3. Raise hitch into location and install (6)  M18 bolts 
    and (2) 5/8" nuts.

  Torque M18 bolts to 201 ft-lbs
   Torque 5/8" nuts to 165 ft-lbs

4. Raise gas tank pan by tightening the gas tank skid bolts 
    with 18mm socket.

       Installation Complete





Parts List
DESCRIPTIONPART NUMBERQTYITEM

HEX HEAD BOLT GRADE 10.9M18 - 2.5 x 2  HEX61
CARRIAGE BOLT5/8-11 x 222
.250 x 1.25 x 2.50" SQUARE HOLE SPACERCM-SP923
5/8" FISHWIRE5_8 FISHWIRE24
FLAT WASHER3_4 FW65
3/4"HELICAL LOCK WASHER3_4" LOCK WASHER66
HEX FLANGE NUT5/8-1127

GROSS LOAD CAPACITY WHEN USED AS A WEIGHT CARRYING HITCH:               LBS. TRAILER WEIGHT &             LBS. TONGUE WEIGHT.
 GROSS LOAD CAPACITY WHEN USED AS A WEIGHT DISTRIBUTION HITCH:              LBS. TRAILER WEIGHT &             LBS. TONGUE WEIGHT

***DO NOT EXCEED VEHICLE MANUFACTURER'S RECOMMENDED TOWING CAPACITY.***

INSTALLATION STEPS

PERIODICALLY CHECK THIS RECEIVER HITCH TO ENSURE THAT ALL FASTENERS
ARE TIGHT AND THAT ALL STRUCTURAL COMPONENTS ARE SOUND.

12,000 1,200
12,000 1,200

1999-2005 FORD EXCURSION14011

120

53

60

HITCH WEIGHT:        LBS.
INSTALL TIME

 PROFESSIONAL:       MINUTES
 NOVICE (DIY):         MINUTES

INSTALL NOTES: 

Notes : When removing and inserting the M18 bolts, It will be necessary to protect the fuel tank by temporarily inserting a 
 protective steel plate between the open side of the frame and the tank.

 Remove OEM hitch prior to CURT hitch install. OEM hitch is held on by (6) M18 bolts and (2) M18 shear 
 bolts (location: 2nd most rearward bolt on OEM hitch, consider drilling the bolt with 1/2" drill, grinder or an air hammer).

1. Lower gas tank skid pan (do not remove bolts) by using a 18mm socket.

2. Move nut plates into location aligned with holes inside frame rail.

Clean frame rail and weldnuts as needed with brush and lubricant.

Fish wire the 5/8" bolt and CM-SP9 spacer into rearmost hole each side. ( See Fish wire Diagram)

3. Raise hitch into location and install (6) M18 bolts and (2) 5/8" nuts.
Torque M18 bolts to 201 ft-lbs
Torque 5/8" nuts to 165 ft-lbs

4. Raise gas tank skid pan by tightening the gas tank skid pan bolts with 18mm socket.

- FISHWIRE REQUIRED
- PART REMOVAL
- WELDNUT CLEANING

TOOLS REQUIRED
SAFETY GLASSES
SPRAY LUBRICANT

RATCHET
12" SOCKET EXTENSION

24mm,18mm,3/4" SOCKETS
TORQUE WRENCH

WIRE BRUSH

PASSENGER SIDE 
FRAME RAIL

DRIVER SIDE
FRAME RAIL

2

1

3

FACTORY NUT PLATES

TRUNK PAN 
TRIMMED FOR
CLARITY ONLY

4

65
7

Learn more about trailer hitches and towing we have.Find more CURT products on our website.

https://www.carid.com/curt/
https://www.carid.com/trailer-hitches.html



